(CRrOPLANDS

@RAE\%QR\B,IIERI Technical data AR 135 bp SPxCR

The Pawer of Experience

Description

Alternating volumetric pumps with three semi-hydraulic
diaphragms for use in agriculture in low pressure systems
for spraying open field crops with fertilisers, pesticides or
weed Killers. Parts in contact with pumped liquids in
Rilsan-coated aluminium, nylon and stainless steel.

Diaphragms in NBR, H.P.D.S., Desmopan or Viton. Seals
in NBR or Viton.

Boxer or star configuration with from two to six pistons.
Die-cast casing with oil-immersed mechanism and clear
plastic tank for visual level checking. Remote level
monitoring sensor on request. Remote oil tank installation
kit available on request. Oil drainage stopper. Pistons with
ring for a more efficient “oil cushion” system to protect the
diaphragm.

New-design diaphragm cut-out system to prevent contact
tearing even in heavy-duty operating conditions. Spherical
sector profile valves for lower flow resistance and
improved volumetric efficiency. Rugged feet secured to
pump casing.GEOMET coated or stainless steel metal

fasteners.

Detail Value
ARCode 1208
Family Low Pressure
Prodotto AR 135 bp
Versione SPXCR
N_of _diaph 3
Delivery_|_min 128.0
Delivery_gpm 33.8
Pressure_bar 20
Pressure_psi 290
Power_hp 6.8

RPM 550
Weight_kg 155
Dimensions_mm_| 306
Dimensions_mm_h 293
Dimensions_mm_w 340
Suction_mm @ 40
Outlet_mm @ 25
Temperature Max °C 60

Update at: 9/1/2014 7:08:13 AM


nmitchell
Croplands


AR 115 bp - AR 135 bp - AR 115 bp/1000 giri-rpm

588600

SL000061-EZ

UN990004-1B

UN990002-1B

90

UN980017-IC

0

{ 2011 Annovi Reverberi Spa



AR 115 bp - AR 135 bp - AR 115 bp/1000 giri-rpm

Pos.  Cod. Descrizione Description Qty Note Pos.  Cod. Descrizione Description Qty Note
1 580013 | Corpo pompa Pump body 1 59 | 1500350 | Protezione cardano (ardan protection 1
2 580150 | Condotto mand.- asp. Manifold line 1 60 550332 | Rosetta gi 6,5 Washer 2 | Geomet
3 550101 | Testa valvola DX Right head 2 61 320621 Rosetta gi 10,5 Washer 5| Geomet
4 550102 | Testa valvola SX Left head 1 62 740290 | OR ¢ 14x1,78 0-Ring 1 »
5 180152 | Dado M 10 Nut 3| Geomet Cus 63 550173 | Albero eccentrico“C” “(" shaft 1| AR115bp (AM)
550080 [ Membrana Diaphragm 3 | Gomma 580330 | Albero eccentrico“C” “("shaft 1| AR135bp (AS) o
550084 | Membrana Diaphragm 3| Viton 64 | 580370 Piattello Plate 3 _g g
550085 | Membrana Diaphragm 3 | Desmopan 65 | 580360| Perno membrana Diaphragm pin 3| © Cy g §
550086 | Membrana Diaphragm 3 | HPDS. 66 250310 | OR @ 36,14x2,62 0-Ring 1| X a &
g 580110| Camicia Sleeve 3| AR115bp 67 | 580080 Piede corpo pompa Base 1 S =
580350 | Camicia Sleeve 3| AR135bp 68 | 540301 Vite TCEI M 10x30 Bolt 1| Geomet Ca § 2
10 [ 500260 Segmento Piston ring 3 69 | 200233 Rosetta gi 10,5 Washer 2 | Geomet
12 | 580120 Pistone Piston 3 70 | 580400 Attacco DX forato Right man.coup.+-outlet | 2
13 | 380300 Spinotto Pin 3| X n 550460 Curvag 18 Elbow 1
14 | 380080 Anellino spinotto Pinring 6 72 | 550450| Girello 3/4"G Ring nut 1
15 580140 | Biella Connecting rod 3 73 880831 OR ¢ 15,54x2,62 0-Ring 1| Viton
16 320030 OR ¢ 31,5x4,5 0-Ring 6| 90Sh X 74 | 1609000 | Valvola di sicurezza Safety valve 1 1
17 759051 Valvola completa Complete valve 6 75 881560 | Gomito 90°1/2"G (M)-(F)| Elbow 1| &
18 540541 Girello 1”3/4 G spec. Ring nut 1 76 580421 Prolunga (M)-(F) 1/2"G | Extension 1 Cw
19 | 390291 OR o 28,25x2,62 0-Ring 71 X 77 | 180101| ORg 17,5x2 0-Ring 2(»
20 540530 | Niples 1"1/4-1"3/4 G (M) | Threaded adapter 1 78 850851 | Vite TCEI M 6x30 Bolt 2 | Geomet Crqo
21 390271 DadoM 8 Nut 3| Geomet Ca 79 | 620472 | Vite TCEI M 10x20 Bolt 3| Geomet Cso
23 580050 | Guarnizione Gasket 11 KX 80 550175 | Albero eccentr.“SPxCR” | “SPxCR” shaft 1| AR115bp (AN)
25 580180 | Semisfera inferiore Lower air chamber 1 580430  Albero eccentr.“SPxCR” | “SPxCR” shaft 1| AR135bp (AX)
550190 [ Semicamera aria Semi air chamber 1| Gomma 81 390180 | OR ¢ 18,72x2,62 0-Ring 1 »
550191 Semicamera aria Semi air chamber 1| Saturflon 82 | 1040310 | Serbatoio olio Oil tank 1
550192 [ Semicamera aria Semi air chamber 1| Viton 83 650920 | OR @ 53,65x2,62 0-Ring 1
550193 | Semicamera aria Semi air chamber 1| HPDS. 84 1040322 | Tappo serbatoio nero Black oil tank cap 1| ARNM5bp
27 | 550233 Semisfera superiore Upper air chamber 1| Nera/Black 1040320 | Tappo serbatoio rosso Red oil tank cap 11 AR135bp
28 | 550300 | Valvola di gonfiaggio Air-valve 1] Cs 85 | 580230| OR¢69,52x2,62 0-Ring 1
29 | 650542 Guarnizione Gasket 1 86 | 550920 Flangia Flange 1
30 | 550680 Vite TEM 8x20 Bolt 4| Co 87 | 550950 Vite TSEIM 10x25 Bolt 3| Co
31 200391 | Anello seeger Circlip 1 88 | 180030 Vite TCEI M 8x20 Bolt 1] Cx
32 550470 | Bussola anello tenuta Gasket retainer 1 89 620561| OR ¢ 78x2,5 0-Ring 1| X
33 550070 | Rondella tenuta Spacer ring 1 90 | 621000 Coperchio riduttore Gear cap 1
34 | 550060 | Boccola a rullini Roller bushing 11 & 91 550930 | Ruota dentata Gear 1| I=64
35 550170 | Albero eccentrico“SP” “SP" shaft 1| AR1M15bp (AL 92 620950 | Guarnizione scatola Gasket 1
580380 | Albero eccentrico“SP” | “SP”shaft 1| AR135bp(AT) 93 | 1140370 | Tappo olio + OR Oil plug & o-ring 1
36 | 580470| Anello biella Con rod ring 2| K 94 | 1980740 | Tappo 3/8”G Plug 3| Ottone/Brass & Cax
37 | 551040 Vite TEM 10x55 Bolt 12 | Geomet Ca 95 | 740290 | OR g 14x1,78 0-Ring 3
38 | 550310 Boccola a rullini Roller bushing 11 ¥ 9 | 621010 Vite TCEI M 10x75 Bolt 4| &Cy
46 550340 | Niples 1"G(M)-1"G(M) Threaded adapter 1 97 620960 | Scatola riduttore Gear box 1
47 | 550350 OR ¢ 23,81x2,62 0-Ring 1| X 98 | 540290 | Vite TCEI M 8x25 Bolt 4| &Cy
48 | 550242 | Girello1"G Ring nut 1 99 [ 651000 | Vite TCEI 5/16” Bolt 4 | 5/16"x24UNFx1"
49 | 550370 Curvag25 Elbow 1 100 | 881090 | Linguetta Key 1
50 | 540550 Curvag 40 Elbow 1 101 961800 | Anello tenuta Seal ring 1| X
52 250310 | OR ¢ 36,14x2,62 0-Ring 1| X 102 961790 | Anello seeger Circlip 1
53 | 550491 Anello tenuta Seal ring 1| X 103 | 320240 | Anello seeger Circlip 2
54 650920 | OR ¢ 53,65x2,62 0-Ring 1| X 104 961780 | Cuscinetto Bearing 1 X
55 | 880530 Tappo3/8”G Plug 1| Cn 105 | 621660 | Pignone Pinion 1] =N
56 | 330173 | Tappo 1/2"G Plug 2 | Geomet & C 106 | 620990 | Cuscinetto Bearing 1
58 | 580072 Attacco asp. mand. SX Left manifold coupling 1
[ <
=
oy {t
\ o R
= oocgézczg
e s A2, Ozt
Buna diaphragms Valves 0-Rings Mantenance repair Used oil
M!(lgmznfg?bs m Pos. Q.ty Pos. Q.ty Pos. Qty Pos. Qty Tipo-Type  Kg
HPDS diaphragms 16 6 16 6 8 3 46 1 81 1 Pompa-Pump | 1
KIT 2369 17 6 19 7 16 6 7 1 8 1 SAE30
Desmopan disphrags 2 1 17 6 “ 1 8 1 e | 0%
47 1 18 1 49 1 84 1
52 1 19 7 50 1
8 3
54 1 20 1 53 1
66 1 23 1 54 1
NOTE ] 81 1 26 1 64 1 NOTE
83 1 29 1 65 1
SOME PARTS ARE NON-STOCK PLEASE ADD PREFIX AR

ITEMS AND MAY NEED TO BE

TO REFLECT CROPLANDS
L PART NUMBER



nmitchell
New Stamp

nmitchell
Non-Stock


‘opneuadws uou A oAledIpul 0[N} e sopaanoid uos saoidelIsn|l A sao1ddudsIp
‘soje( + "Yd1|puIgIaAUN puls usabungiaiydsag ‘usaleq aualjeyiua bojeley wasalp
ul ayd1bar - "abebus Inb sed 19 jedipul 21111 SILINOS JUOS suonRASN||l 19
suondudsap ‘sspuuoq « "bulpuiq 1ou aJe suondudssp pue sdnsuR1deIRYD -
‘oAlzeUB3dWI UOU 3 OAIIRDIPUI 00113 B 11]UIO} OUOS IUOIZRIISN||I P3 [UOIZIIISIP ‘l1eq

T
(i & V2081 0
N =
b , W |
@] : a
¥0Q71995 0071995
g qsElo
- S
NRE: b
3_ S+ HI wn
AT 11T &
® m )
! g Q
& e}
< n
- 0
3 —
2 !
s ih
I £0071995 -
®
<
8LO |
|
o
Exacdl|i
VALY < =
R z
~ YT i %
) D_ v
" /
@ / — Q QO
= p O € &€
m 2 S O
o o

90071995

AR 115 - 135 bp

Please note: specifications are subject to change for improvement without notice.

© Apr 2007 by AnnoviReverberi spa

S © 9 . M
o DT ®
@ ) )
RS 2

| &

] . =
s O (@)
f 85T et 2}
€67 e

@)

wn

=z

Ll

=

()






